CLARKE

TECHNOLOGY

Operator’s L% _ )\ ENCORE
Manua! | , SZO/LZO

(G

READ THiS BOOK

This book has important information for the use and safe operation of this machine. Failure to read this
hook priorto operating or attempting any service ormaintenance procedure to your ALTOmachine could
result in injury to you or to other personnel; damage to the machine or to other property could occur as
well. You must have training in the operation of this machine before using it. If operator(s) cannot read
English, have this manual explained fully before attempting to operate this machine.

Si Ud. o sus operadores no pueden leer el ingiés, se hagan explicar este manuai completamente antes
de tratar el manejo o servicio de esta maquina.

All directions given in this book are as seen from the operator’s position at the rear of the machine.

For new books write to: ALTO U.S, Inc., 2100 Highway 266, Springdale, Arkansas-72764.

Form No. 748368 7/03 : CLARKE TECHNOLOGY A Printed In the U.S.A,



Table of Contents

Operator Safety INSHUCHONS .. c...coevcvvreemserameietse s issrses s s s 3
introduction & Maching SPECifiCAIIONS ..ot b b e 5
Procedures for Transporting MACHINE L. s e 6
Maching COntTot PANE! ..o b e s s TTUPRTSRON 8
Machine Controls - and FEBIITES ... it s L e 9
How to Prepare the Machine for Qperation ... ceeereerireteresierensseereres 10
CHow to Install the BAtres .o i e s 11
B attery MAINTENBNCE ..ot et e T S 11
How 10 Charge the BAHEMES ....o.ocueeiccie it s b s 12
How to Install or Remove a Brush of Pad DIVEr ... 13
How 1o Operate the MACKINE ..ot s s b e SRRSO 14
How 10 Operate the SOUEETER ... ierree e et e s s 14
FIling the SOIEAN TANK c.ovivie e e b e 14
Operating the MACHINE ...c..ooiivrir i e st 15
Adjustng the BIUSh PTESSUIR ....ooe ettt b e 15
How 10 CIEaN 8 DY FlOOT 1iuiirieeeerteiiesestertrram s eeemsas e rrcer e srs s s er S r e b S ssdsnsdrtrn 16
SECTION Il - Parts and Service Manual .
How to Correct Problems in the Machine ... s 18
YT TT S = Lo = DO OO U PO OO P PSP P P e YL TSP TS IO 20
Procedures Before WO i BEOAM ..ot ere bt ene oo bbb e 20
Procedures to Perform at the End of Work ... e e e raneaeeioeteee—ne et atee s teeet e bne e st sean s abaee 21
Procedures to Perform Every Week. ... e IR 22
Maintenance for the SOQUEBGEBE .o ettt e ee e s e s e b s 23
How 10 AJUSE The SGUBETEE ...ooorii it b s 23
How to Clean the SoMOR LINE i i isiee e s iee i sies e e s pn st s e b e 24
Machine Vaniables and ACCESESOMES ..ot icrnirr s siras s e s e e s 25
A CEESOIIES 1evieivussereeseeeseesstiiassabenrssanereceesseeseeedeeabesaRe s L sa e e R 44 b £ SR TR RS e e R LR 27
Encore L20/S20 Final ASSEMDIY DIAWING .uieirieirnrerie o s i s s i s ....28
=T e I T TR Ty v OO SO U U U PSSR T PP E AR PR RIS PEN 29
Encore L20/S20 RECOVEIY DITAWING Lvvrvvrcrerecrrs e isinseinssosis ettt s s 420 b e s 30
P AIES LIS oo v oreooiaesesseesssesesessemae s eeame stk b sibee e ehe e e e e et e e o Es AT £ S AR e T4 SN O SR e et 31
Solution Tank Assembly Drawing ...c.occoevvciecniiiiinnn e eraeeaerareveeeeeeeetetventreeaTerreeaeaat b eeene e e hr b et r e 32
P AIES LIS e oeee e oot e et eeesse s e e emee e e et iesarae e anne aee b e e ba e e es e R RS e E SRR TS LS s e b 33
Squeegee Lift Assembly Drawing and Parts List.. U UE R PUUT PO UPTORIUURPRR.: |
Squeegee Assembly Drawing and Parts List ... 35
Squeegee Assembly Drawing and Parts LISt ... 36
Encore L20 Frame Transaxle Assembly Drawing and Parts List ... 37
Encore $20 Frame Assembly Drawing and Parts List......ni 38
Brush Lift Assembly Drawing and Parts List ..o 39
Brush Housing Assembly Drawing and Parts LS. 40
Transaxie REPAIE PAMS ..ot sh e vt eS8 84S s 41
Transaxle Drawing and Parts LIS ..o e st 42
Brush Motor Assembly Drawing and Parts List......ooo i 43
Gearbox Assembly Drawing and Parts LIst ... 44
Vacuum Motor Drawing and Parts LIS ..o i 45
Battery Charger Drawing and Parts Lis ... 46
Optional Brake Assembly Drawing AN PRIAS LISt e ittt rres et ne s e e e 47
Electronic Solution Valve Kit without Solution Shut-Off Dra\mng & Parts List ..o 48
Electronic Solution Valve Kit with Solution Shut-Off Drawing & Paris List .o 49
ESP Recycie SYSIEM KIL.oooooo ittt ettt s LT e 50
Powerwand System Drawing & Parts LISt ... 51
Brush Meter Kt Pars LISt .. oo e ioeeeeeceeee s imveseemre s essas e e ee s bans s e ar e 322 r e e sa s s s o s b e by sbs s caa b s b e e s e s bt e e 52
Hour Meter Kit Parts List ... ST U U S OO YTV OO PE R P PSP PSSO TP RSSO PoN 52
LOW VOoItage CUE-Of K L.... i s e e b8 oL s 53
For Machines with a 411508 Traverse Controller:
Rear Panel Assembly DIAWING .o e e [T OOV VU TSP 56
e T X S SO O U P PO OO P TS PRSPPI T PTITTOPPSIPS 57
Electrical Cover Assembly Drawing and Parts List oo e 58
Encore L20 Electfical SCREMBHC ..ovivv i ieeiiiiss et eteeeta s iermesee e s st sbasas na sre s cm s e e e sen o s snn b sh b 59
CEncore L20 Connection DIAGIAIM ... e ser et isar s st se s s 11T L S ae s st s e et e s 60
Encore S20 Electrical Schematic sreeenn. 61
Encore S20 Connection diagram :
For Machines with a 41150C Traverse Controller: S
Encore L20 Rear Panel Assembly Diavwng .................................................................................................... 64
2 S R L U TSR ST SO P PSP PSP PTOT PSP 65
Electrical Cover Assembly Drawing and Parts LISt ... s 66
Encore L20 Electiioal SOREMALIE .o it itireriaressceaes s s ini b sy s s s b e s b et v s e 67
ERcore L20 CONNECHON DIAGIAMN ......vcreireieseeesssrsessee et ses s s s s s b bttt OO

Page -2- CLARKE TECHNOLOGY Operator's Manual -Encore S20/L20



Accessories

ACCESSOB]ES
Description : Part No.
Pad Driver, Dual Direction 51453D
Base 57370A
Retainer 57369A
Pad/Brush Clutch Plate Metal B66640A
Spacer (for Clutch Plate 66649A) 58531A
Pual Direction Clutch Plate 30034A
"Spacer (for Cluich Plate 30034A) 58530A
Clutch Plate Screws : 962819
Clutch Plate Nuts 80084A
Grit Brush Duatl Direction : . 514500
Poly Brush Dual Direction 51447D
Clean Grit Dual Direction 514740
Nylon Brush .016 Dual Direction 51482D
Grit-Lite Dual Direction 514848
Kit, Conversion from metal to Dual Direction Cluich Plate 10035A
Power Wand Kit 10662A
ESP Recycle System Kit 10883A
Clarke Care Kit - 14B07A
Hour Meter Kit : 10656A
29" Squeegee Kit 18820A
32" Squeeges Kit 10128A
Polydur, Protectant _ 50478A
Kit, Grease Gun 55420A
Kit, Low Voltage Cut-off 24 Volt ' 14097A
Brush Meter Option 10667A
Electronic Solution Module ' 10669A
Brake Option ' - 10835A

Pads by Case

Color 2000

Yellow 979199
White ' 976067
Red 9760568
Green 976169
Blue ' 976069
Brown 976070
Black 8976170
UltraH.S. 979206

CLARKE TECHNOLOGY Operator's Manual - Encore S20/1.20 Pa;qe -27-



CLARKE TECHNOLOGY
Encore $20/1.20
Final Assembly Drawing 4/03

* Recommended 12 ft. ibs torque, also apply blue loctite,

Page -28- - i CLARKE TECHNOLOGY Operator's Manual -Encore S20/L20



CLARKE TECHNOLOGY
Encore 520/ 120

Final Assembly Parts List 4/03

Qty. | Qty.
Ref# |Part No, |Description L20 | S20
1 See Pg 30| Tank Asm., Recovery Ref, | Ref.
2 | See Pg 32| Tank Asm., Solution Ref. | Ref.
3 See Pg 58,66 Cover Asm., Electrical Ref. | Ref.
4 See Pg 57,65 Panel Asm., Rear Ref. | Ref.
5 980651 Washer, Flat, 5/1s 8 8
6 980652 Washer, Lock, 516 9 9
7 | 85811A Screw, 5/1e-18 X 3/4 9 9
8 | See Pg 34| LitAsm., Squeegee Ref. | Ref.
g | seePg 3536 Squeegee Asm. Ref. | Ref.
10 | 980210 Washer, Impelter 1 1
H 980879 Washer, Spacer, 3hs x 1% X /s 1 1
12 120308A | Adaptor, Motor 1 1
13 [85727A | Screw, 316 x 1.0 4 4
15 | See Pg 37| Transaxle Asm. Ref. | -
See Pg 38| Axle Asm. - Ref.
16 | 980638 Washer, Lock, 3/s 4 4
17 | See Pg 38| Lift Asm., Brush Ref. | Ref.
18 1448098 Motor, Brush 1 1
19 141601A Connector 2 2
20 | 41602A Housing, Connector 2 2
21 | See Pg 40| Housing Asm., Brush Ref. | Ref.
22 |32403B Cover, Front 1 1
23 [ 36902A Pins, Nyton 2 2
24 | 34711B Hub Cap 2 2
25 180246A Rivet, Plastic Anchaor 1 1
26 |180245A | Washer, Nylon 1 1
27 | 699202 Wire Tie 2 12
28 | 85518A Screw 6 6
29 | 47202A | Suppressor 1 1
N | see Pg 25,26 Brush or Pad Drivers 1 1
NI 41211A Cable Asm., Battery 1 1
N [41208A Cable Series 1 1
N 38720A Spacer, Battery Front 1 1
NP | 38721A Spacer, Battery Side 1 1

NOTE: For battery placement and connections see page 8.

CLARKE TECHNOLOGY Operator's Manual - Encore S20/L20

Page -29-



CLARKE TECHNOLOGY
Encore S20/L.20
Recovery Tank Assembly Drawing 7/02

Page -30- CLARKE TECHNOLOGY Operator's Manual -Encore S20/L20



CLARKE TECHNOLOGY

EncoreS20/L20
Recovery Tank Assembly Parts List 7/02
Drawing#18114A
Ref # | Part No. | Description Qty.
1 36209A Lid ' 1
2 962798 Screw, 10-24 x 2 Pan 1
3 34256A Gasket, Lid 1
4 837304 0O-Ring 2
5 1 58069A Strainer 1
6 | 39336B Tube, Stand 1
7 | 59877TA | Seal, Washer 1
8 56459A Relief, Strain 1
9. | 10660A | Switch, Float Kit (includes #'s 7,25,26) 1
10 | 32401B Lid, Fill, Solution 1
1 30266A Tank, Recovery 1
12 1 30132A Tube, Stand 1
13 ] 752020 Clamp, Hose 2
14 { 824103 Hose, Squeegee 1
15 | 30443A Hose, Drain 1
16 | 832002 Clamp 1
17 | 838401 Valve, Drain 1
18 | 65503A Latch, Recovery 1
19 | 833407 Gasket, Drain 1
20 | 833801 Drain Valve Handle 1
21 062943 Screw, 8-18 x 2 PN 1
22} 52206A Chain 1
23 | 962987 | Screw, 10-24 x3/s Pan 1
24 1674110 Hose 1
25 | 41809A Contact 4
26 | 43402A Housing, Gonnector 2
27 | 920797 MNut 1
28 | 872010 Clamp, Hose 1
29 | 43401A | Housing, Vac Motor Connector 2
30 | 962986 Screw, 51e-18 % 34 1
31 | 87621A | Washer, Shoulder Nylon 1
32 | B5728A Screw, ¥4-20 x 4 Hex 3
33 | 87026A Washer, Flat, % 3
34 | 4491TA Motor, Vac 1
- 35 | 643418 Gasket 1
36 | 58533A Spacer 3
37 | 82100A MNut, Lock 1
38 | §1110A Nut, 10-24 ESNA 1
39 | 85519A Screw 1
40 | 692409 Chain, Cover 1
41 ] 47202A Suppressor 1
42 1699202 Wire Tie 2
NI | 839410 Valve Asm. 1
(includes ltem#17,19, 20, 21, 22)

CLARKE TECHNOLOGY Operator's Manual - Encore 520/L20

.P-age -31-



CLARKE TECHNOLOGY Encore 820/L.20
Solution Tank Assembly Drawing 7/02

.32- CLARKE TECHNCLOGY Operator's Manual -Encore S20/L.20

Page



Solution Tank Assembly Parts List 7/02

CLARKE TECHNOLOGY
EncoreS20/L20

Ref# |Part No.| Description L20 | 520
1 752020 Clamp 1 1
2 | 30442A Hose, Drain i 1
3 832002 Clamp 1 1
4 1839401 | Valve,Drain 1 1
5 833407 Gasket, Drain 1 1
8 833901 Drain Valve Handle 1 1
7 962987 Screw, 10-24 x 3/s 1 1
8 52206A Chain 1 1
9 962943 Screw, 8-18 x 2 PN 1 1
10 [ 30265A Tank, Solution 1 1
11 | 64517A Hinge, Solution/Recovery 1 1
12 | B5398A Screw, %-20 x 5/s 4 4
13 | 55162A Hosebarb 1 1
14 |50248A | Clamp, Hose 6 &
15 1 39335A Hose, 17' 1 1
16 | 59612A \alve, Drain, Battery 1 1
i7 | 59610A Valve, Fiow, Electric 1 -
18 | 30131A | Adaptor, Hose 1 -
19 | 838517 Filter, Screen 1 1

20 | 51205A Adapler, Swivel 3 NPT {o GHT 1 1
21 | 30172A Hose, Braided, .375 1D x 16%2" 1 1
22 | 51204A Valve, Solution, Shut-Off 1 1
23 152414A | Connector Straight Hose/Tank 2 2
24 151518A Bushing 2 2
25 | B84237A Screw, 10-32x % 1 1
26 | 782002 Clamp 1 i
27 | 85702A Screw, ¥-20 x 13/4 - 1
28 1832102 Clamp - 1
29 | 962798 Screw 10-24-% - 2
30 1820823 Bracket - 1
3 | 53618A 3s x3s NPT Hosebarb - 2
32 {39337A Hose 215" - 1
33 [ 53607A | - Hosebarb, Etbow - 1
34 [81110A Nut, 10-24 - 2
35 |81M04A Nut, ¥4-20 ESNA - 1
36 | 849401 Valve - 1
37 .|678215 Spacer - 1
38 | 53618A 3fa x ¥ NPT Hosebarb 1 -
g |11703A Solution Cable - ref.
40 | 53B17A Etbow, s x ¥4 NPT Hosebarb 1 1
41 | 35138A Hose, Solution 1 1
Nt 839410 Valve Asm. : - -

(includes item #4, 5, 6, 8, 9)
N | 39332A Bulk 100 ft. of hose per P/N
39335A and 38337A

N | 50389A Plunger - -
N |50390A | Spring - -
NI | 50391A | Diaphragm - -

CLARKE TECHNOLOGY Operator's Manual - Encore S20/L20

Page

.33.



CLARKE TECHNOLOGY Encore $20/1.20
Squeegee Lift Assembly Drawing and Parts List 6/01
Drawing # 18814A

7
Ref# | PartNo. | Description Qfy.
1 tef 21,pg56,69 Handle -
2 30517A Bushing 1
3 85600A Screw, ¥4-20 x3s 1
4 87026A Washer, ¥, SS 3
5 50034A Spiing, _Squeegee 1
6 81104A Nut, Nylock, % 6
7 85396A Screw, ¥-20x 2 SS 1
8 80225A Swivel, Squeegee 1
9 170815 Screw, ¥-20 x%s 4
10 | 920208 Nut, ¥%-20, Plated 4
i) 962481 Screw, ¥a-20 x 1va Hex 2
12 85730A Screw, ¥/s-16, Hex 1
13 | 87031A Washer, Flat, ¥ S5 3
14 | 698608 Pin, Bracket Weldment g
16 | 342608 Gasket, Squeegee Ref.
17 | 61263A Bracket, Tube 1
18 25201A Knob, Clamping Ref.
19 61677A Cable, Lift, Squeegee -
20 | 86408A Screw, ¥-20x1 Truss 2
21 | 980638 Lockwasher, s LT Spring Type 1
22 S1111A Nut, 3/8-16 ESNA 1

Page -34- ) CLARKE TECHNOLOGY Operator's Manual -Encore S20/L2¢



~ CLARKE TECHNOLOGY Encore 520/L20
Squeegee Assembly Drawing and Parts List 5/99

29" Asm. - 18820A (Optional}
33" Asm. - 18821A

20

18

inti " . | Optional:
ef tNo, sC - 29 3
B S T Tiex 2455 NI 30938A Nitrile 29" Outer Blade
2 980687 Washer, 15/321.0.x 1516 O.D. 6 6 NI 30949A Nitrile 33" Outer Blade
3 599502 me;}é@uide ' 2. i Nl 30930A Rubber 29" inner Blade
81111 ut, 3/8-16 ESNA 4 - W
5 | 30050A | Blade, Ribbsd, Urethane T3 | N 30947A Rubber33tlnnerBiade .
30951A Blade, Ribbed, Urethane 1 - '
6 38713A Spacer, 29" 2. -
38719A Spacer, 33" - 2 NOTE:
7 30931A Blade, Rubber, Quter 1 - When changing blades loosen nuts #19.
30946A Blade, Rubber, Outer - 1 Clamp blades on squeeges. Retighten
8 | 62421A Clamp, End 1 1 #19 nuts. This will allow spacer #5 to
9_ | 86004A Screw, ¥a-20 x 1%2 Hex 1 1 readjust to different blade thickness.
10 | 827124 Duct, Squeegee Inlet 1 1
11 37016A Pad, Squeegee Grip 1 1
12 1 8CO11A Screw, 3/8-16x3CR S.8. 2 2
13 55722A Latch, Squeegee Strap 1 1
14 | 62442A Clamp, Squeesges 28" 1 -
624458 Clamp, Squeegee 33" - 1
15 | 170932 Rivet, Pop 3,16 5.8, 1/8" 2 2
16 | 69059A Squeegee Weldment 29" 1 -
696724 Sqgueegee Weldment 33" - 1
17 | 81207A Nut, 3/8-16 3.8. 2 2
18 | 419702 Wheel 2 2
19 | 81301A Nut, 3/8-16 Jam S. S. 2 2
20 | 25201A Knob Ref | Ref
21 342608 Gasket Ref | Ref

CLARKE TECHNOLOGY Operalor's Manual - Encore S20/L20

Page -3b-



Clarke®
Encore S20/L.20
Squeegee Assembly Drawing 7/03

Drawing # 10068A and 10129A

19

& /&
N N
39" 32"
Ref. # | Part No. Description Qty Qty
14 802524 Screw, Y20 x 1 Hex S8 - 4
$ 80253A Screw, ¥%-20x 1% Hex S8 4 -
2 280657 Washer, ¥4 Lock 4 4
3 B50243A Bracket, Squeegee Wheel 2 2
4 300498 Wheel, Squeegee -4 4
5 81104A Nut, ¥%-20 2 2
6 B60254A Bolt, Shoulder 3ex 2¥ 2 2
7 - 50958A ‘Ring, 3. I1D Snap 2 2
8 30048A Whesl, Guide, 4 Inch Diameter 2 2
9 60272A Channel, Squeegee Weldment 39" 1 -
60234A Channel, Squeegee Weldment 327 - 1
10 50835A Latch, Squeegee Clamp 1 1
11 230086 Rivet, 3/16 x .450 Aluminum 2 2
NOTE: & 12 60252A Strap, Clamp, Squeegee Retainer 38" 1 -
indicates a 60232A Strap, Clamp, Squeegee Retainer 32 - 1
change has 13 30069A Blade, Rear, Gum Rubber, 39" 1 -
been made 30067 A Blade, Rear, Gum Rubber, 32" - 1
since the last 14 30058A Spacer, Squeagee 38" 1 -
publication of 30047A Spacer, Squeegee 32 - b
this manual. 15 30091A Blade, Front Ribbed 39" 1 -
30066A Blade, Front Ribbed 32° - 1
16 80011A Screw, *s-16x 3 2 2
17 81301A Nut, 3/s-16 Jam S5 2 2
18 342608 Gasket 1 1
19 25201A Knob : 2 2
20 G60358A Shim, Squeegee Wheel 2 2
214 61370A Weight 8 4

Page -36- CLARKE TECHNOLOGY Qperator's Manual -Encore $20/L20



CLARKE TECHNOLOGY Encorel.20
Frame Transaxle Assembly Drawing and Parts List 2/03

Starting with serial #AC0068

"/

/7]
17/ 7/

L
Ref # | Part No.| Description Ref # | Part No.| Description
1 83431A | Frame 17 61675A | Casler
2 87607A | Washer, Nylon 18 61252A | Bracket, Squeegee
4 85811A | Screw, 51618 x 34 19 61433A | Nut, Spacer
5 85727A | Screw, %16 x 1 20 85391A | Screw, /4-20 x /s
6 85836A | Screw, s-16 x 2 21 .1 608210 | Spacer, Bolt
7 87031A | Washer, Flat, %%, 58 22 ‘51516A | Bushing _
8 920110 | Nut, 31s-18 ESNA 980651 | Washer, Flat, Plated, /hes -
g 915044 | Key, 316 X 36 X 1 24 81112A | Nut, 51s ESNA Thin S8

-
]

692048 | Wheel, Traverse (Grooved)
69204A | Wheel, Traverse (Smoothiopt.

25 87616A | Washer
26 57423A | Ring, Retainer

11* 10380A | Transaxle {inct 30, 31, 32, 33}
12 62435A | Clamp, Transaxie

13 81105A | Nut, 3/s-16 ESNA

14 962620 | Screw, Hex, 5/16-24 X 34

15 980652 | Washer, Lock, 51

16 980205 | Washer

27 85814A | Screw, 516 -18 x 1%

28 47202A | Suppressor

29 699202 | Wire Tie

30 81217A | Nut, ¥%-20 8.8. Thin

31 87026A | Washer, Flat ¥4 S.8.

32 | 30071A | Wheel Assembly

33 52827A | Transaxle {after seral #AC0068)

N RO 1O B R0 = N R N~ B> 00~ = 2|8
=

N

[

R O 00 R \)m_..x.p..:...\..._‘.,....\._x_xg
<

NOTEE *69165A Transaxle Assembly has been cross-
referenced to 10380A but service parts are siill available

Transaxle P/N
City Description *69165A 52827A
1 Motor, Transaxle 45044A 40579A
1 Coupler, Motor Drive 52660A 50983A
1 Gear Box and Assemlby 69189A 40577A
1 Brush Asm., Comm End 52940A 40578A
2 Sleeve, Elastomeric 51202A 51056A
2 Flange, Wheel Kit 10135A

CLARKE TECHNOLOGY Operator's Manual - Encore S20/.20 Paga -37-



CLARKE TECHNOLOGY
Encore 520
Frame Assembly Drawing and Parts List 4/02

Ref# | Part No. | Description Qty. Ref# | Part No. | Description Qty.
9 63431A | Frame Weldment 1 13 81105A | Nut, ¥s-16 ESNA 4
2 - | 87607A | Washer, Nylon 1 14 962620 | Screw, Hex, 31s-24 X% 2
4 85811A | Screw, ¥16-18 x ¥4 7 15 980652 | Washer, Lock, % 2
5 857274 | Screw, 16 x1 3 16 980205 | Washer 2
5 85836A | Screw, ¥s-16x 2 1 17 61675A | Caster . -1
7 87031A | Washey, Flat, ¥s, 88 8 18 612524 | Bracket, Squeegee 1
8 920110 | Nut, %/1e-18 ESNA 7 kL] 61433A | Nut, Spacer 1
9 87616A | Washer 4 20 85391A | Screw, /4+-20x%s 1
10 69205A | Wheel, Non-Traverse 2 21 608210 | Spacer, Baoit 1
11 60535A | Axle,Non-Traverse 1 22 51516A | Bushing 1
12 57423A | Ring, Retainer 2 23 980651 | Washer, Flat, Plated, */s 4
24 81112A | Nut, She ESNAThin 88 1
25 85814A | Screw,5s-18x 1% 1
Page -38- CLARKE TECHNOLOGY Operator's Manual -Encore S20/L20

J—



CLARKE TECHNOLOGY

EncoreS20/L20

Brush Lift Assembly Drawing and Parts List 6/02

Drawing #11446A

See main frame
assembly

Ref# | PartNo. jDescription Qty. Ref# | PartNo. | Description ] Qb
1 wf. 37, g 5165 | Handle, Lift, Brush - 13 69861A | Bracket, Motor, Brush 1
2 81104A |Nut, %20 ESNA 4 14 56493A | Spring 1
3 848508 |Swivel, Rod, Brake 2 15 53607A | Hosebarb 1
4 80042A |Screw, Eye, Adjustment 2 16 59610A | Valve, Solution Ref
5 58691A ISpring, Pressure, Sander 1 17 85391A | Screw, %-20x 2
6 87620A |Washer, Shoulder, 8 18 87619A | Washer, 375032 9
7 .80041A |Bolt, Shoulder, *s x ¥2 3 19 80207A | Link, Brush Lift 1
8 87618A |Washer 8 20 87621A | Washer, 3001 2
9 920181 |Nut, 515, ESNA 4 21 81112A | Nut, 3/16-18 Thin ESNA 53 3

10 63432A |Frame, Brush Lift 1 22 862798 | Screw 10-24x ¥4 2

11 | 80040A |Bolt, Shoulder, 3/s x 3/s 2 23 S1110A | Nut 10-24 2

12 1 980692 [Washer 1 24 54239A | Plate, Deflector 1

25 608210 j Spacers (optional)
26 962554 | Screw 2
CLARKE TECHNOLOGY Operator's Manual - Encore S20/L.20 Page -39-




CLARKE TECHNOLOGY
Encore 320/L.20
Brush Housing Assembly Drawing and Parts List 7/02
Drawing # 11447A

Ref # | Part No., | Description

1 30255A Housing, Brush {(520)
2 | B36706 Pin

3 980603 \Washer

4 962798 Screw, 10-24 x V2
5 | 84237A Screw, 10-32 x ¥4
6 38241A Skirt, Fibers

7 82004A Nuft, 10-32"T"
8

9

10

920278 Nut, ¥:-20 S.8. Jam
B62438A Brackei, Stop, Housing, Brush
665504 Pin

—-\—-\Mm-‘-oo-b-p-—*———‘-g

Page -40- o CLARKE TECHNOLOGY Operator's Manual -Encore S20/L20



CLARKE TECHNOLOGYEncoreL20
Transaxle Repair Parts 4/01

AN

— 14
i \ 5
(D
VIEW A ~ A
{COUPLER)
6.
Ref # | Part No. | Description Qty. i
1 Screw, ¥-20 - i
2 Washer, ¥ Lock -
3 526604 Coupler 1
4 | 45044A | Motor 1
5 69189A Transaxle Gearbox Assembly 1
6 Pin, Dowel -
7 End Plate, Output -
8 Magnet and Housing Assembly -
9 Armature and Beating Assembly -
10 Washer, #10 Lock - Gommutator Endbelland
11 : Nut 10-32 - y
12 Stud -
13 52240A Commutator End Bell & Brush Asm. 4
4 512024 Mount, Bushing 2 Installation Instructions:
. ) 1. With moter still {astened to iransaxle gearbox

Jorque #1 80 inch pounds . ’

e . remove old endbell by backing off the two 10-
Torque #11 40 4.5 inch pound tooth nuts 32 nuts and removing the lock washers. Slide

#12 Loctite #262 A

, endbell off motor.
NOTE: Transaxle unit is sealed. No lubrication required 2 Assemble new commutator endbsll and brush
assembly by sliding it over shaft and motor

studs until brush refaining clip bettoms out.
Helding endbell still, slide retaining clip out from
between the brushes and commutater. Push
the endbell on the rest of the way until endbell
casting boftoms on the motor frame. Replace
the Jock washers and nuts and torque the nuts
40-45 in.-bs. -

CLA_RKE TECHNOLOGY OQOperator's Manual - Encore S20/L20 Page -;11- ‘



CLARKE TECHNOLOGY

{
\

.) .
da
A
L

EncoreS20/L20
Transaxle Drawing & Parts List 2/03

Al

)
|

N

\\

\

52827A

310N 338
2

S1708 MOAN aIsalm 0T—v/1

owsog! R

{~3 031 v

1SN Suuvd
ALD ‘NOLLJIM2S30 N/d Ao § 43
1 IIXYSNVHLHOLON YBLGOT 1
L | QM3 NGO THSY RSNYE YRLSOY T
T | SOOvORVEL CRSY X0BNY3) |- YLLSO0Y <
| TROVSNYHL "H¥314N00 YEE605 ¥
4 SNIHSNE "ANNOM ¥3G60L5 S
4 LA BNH 13THM YSL10L }

oM 338

WIHS MaML 01070 {1
SLI08 ZOVIHYYD 30l ONGT W X oT-+/ L ¥
3oNY1E T33HM ()

A3N ddny¥aoom (L

SONI oaYNs (2

'51Mvd ONIMOTIOA FHL S3AMIoN! 9f WAL

A3H HO10H M.W
HI14N0D HOLOW (1
- 15lMvd ONIMOTION 3HL SIAMTONI +§ W3l

FuoN

(+{ 3ALSCd OvEY @3Y HUM
1NdiN0 40 NOHYLOY ‘WD

Page

CLARKE TECHNOLOGY Operator's Manual -Encore S20/L20

2



Seam bocation

CLARKE TECHNOLOGY
EncoreS20/L20

Brush Motor Drawing & Parts List 4/01

Motor Asm. 44809B

12

ftem PartNo, Description Qty
1 56478A | Stator Frame Assembly (wiMagnets & Clips) 1
2 501424 | Armature Assembly {w. B.E. & F.E. Bearings) 1
3 902654 | Bearings B.E. 1
4 902550 | Bearing F.E. 1
*5 Commutator Bracket Assembly 1
(wiBrush BRD Assembly Leads})
6 50520A | Commutator Bracket 1
7 56480A | Strain Relief 2
8 962546 | Brush Board Screw 2
9 50517A | Brush Board Assembly (w/ Springs & Brushes) 1
10 448396 | Brush Spring 4
11 40826A | Brush Assembly 4
12 55657A | Lead Assembly 1
13 555564 |Lead Assembly 1
*14 Helical Washer 1
15 50515A | Thru Bolt 2
16 80501A | ShaftKey 1
17 54238A | B.E. Bracket Assembiy {Gear Box} 1

13

*NOTE: Parts not
available atthis
time.

CLARKE TECHNOLOGY Operator's Manual - Encore S20/L20

" Page -43-



CLARKE TECHNOLOGY
) Encore S20/L20
Gearbox Assembly Drawing and Parts List 7/97
Form #54238A ’

>

Ref#| Part No.| Description
57846A | Ring, Snap
507641 | Seal, Qil, Small
52050A | CapEnd

56668A | O-Ring

51176a | Bearing, Large
58316A | Shaft & Gear
902605 | Bearing, Small
54883A | Housing
58144A | Seal, Oil Large

0| N DarinaEP2 Grease

ty

T I BEN Y o> i (£, S-S T B o B
N G G ST T G G

Page -44- CLARKE TECHNOLOGY Operator's Manual -Encore $20/L.20



* Recommended Brush
Replacement

CLARKE TECHNOLOGY Encore 820/L20
Vacuum Motor Model

Drawing 4/01

Form#44317A

1 Replace at 800 hours or if l
vacuum motor runs too slow I
to pick up wates l
2nd 50% of 19 '
31 33% of 1+ e
|
|
. 1 .
I
L]
Ref #] Part No. Description Qty Ref# | Part No. [Description Qty
* 1 Clip (optional} 2 14 | 53914A {Fan, Rotating 2
2 54809A | Housing Vent 1 15 { 638201 -|Spacer 2
"3 Fan 1 £16° _ {Fan, Stationary 1
4 85303A | Screw-8x32-3/8P.N. [ 4 517 . {Shell, Fan 1
5 | 40817A | Brush, Mechanism 2 +18 Spring, Load 1
* 6 Clamp . 2 +19 Fan, Air Seal 1
7 | 50818A | Bracket,Commutator End]| 1 =20 Fan, Stationary 1
8 Bearing 1 * 21 -1Fan, Rotating 1
9 672714 | Disc 1 %22 Washer 1
10 Bearing 1 * 23 Nut 1
11 | 59803A { Washer, Neoprene 1 '
12 Bracket, Fan End 1 *NOTE: Paris not available at this time.
#1413 Spacer 1

CLARKE TECHNOLOGY Operator's Manual - Encore S20/.20

Page

-45.




CLARKE TECHNOLOGY
Encore520/.20
Battery Charger Drawing and Parts List 7197

WARNING: All electrical repairs must be performed by qualified personnel only.
‘Charger #40512A: 24 voit, 25 amp B.C., 1 15 volt, A.C., 60 Hz.
Charger #40513A: 24 volt, 25 amp D.C., 230 volt, A.C., 50 Hz
Charger Charger

Ref. No. Description 40512A 40513A
1 ChargerCase 41129A A o—
2 Transformer e 48409A
3 Electronic Controller Kit 47500A 48200A
4 Capagcitor, 660 V.A.C. 912132 912132
5 Heat Sink Assembly 912212 912212
6 Ammeter 40200A 40Q200A
7 Fuse Holder 912382 912382
38 ‘Strain Relief, A.C. Cord * e — # mm————
9 Sirain Relief, D.C. Cord 747553 747553
10 D.C. Cord Assembly 51986A 51986A
11 A.C. Cord Assembly B51974A 008947
12 Housing, Red 911470 PN
13 D.C. Plug Lock Key 795020 795020

* NOTE: Parts not available at this time.
Page -46- CLARKE TECHNOLGGY Operator's Manual -Encore S20/L20




CLARKE TECHNOLOGY
EncoreS20/L.20

Optional Brake Drawing and Parts List 5/98
Form#10633A

Pescription

Screw, Je-16 X */a
Washer, Starlock, */s
Handle

Brake, Lever
Washer, Flat, %/1s

Screw, /1s-18 x 14
Clip

Rod, Brake

Nut, ¥2-20 ESNA
Washer, Flat,_%

Swivel, Rod, Brake
MNut, 5/16-18 ESNA
Spring, Arm, Brake
Nut, 3/s-16 ESNA
Screw, *he-18 X s

Ref# | PartNo,
1 85388A
980668

3 64490A
4 65627 A
5 980651
6 35814A
7 836711
8 B7161A
9 81104A
10 87026A
11 848508
12 g20110
13 848302
14 811054
15 85811A
16 B6Z12A
17 1 80451A
18 87607A
19 | 67877A
20 980673

Pad, Brake

Bar, Brake

Washer, Flat, Nylon, %
Spacer

Washer

CLARKE TECHNOLOGY Operator’s Mantial - Encore S20/L20

Page

-47-



CLARKE TECHNOLOGY
. Encore $20 Drawing & Parts List
Electronic Solution Valve Kit 1066%A
(this diagram is for models without Solution Shut-Off)

Parts included in Kit: NOTE: * indicales parts in-
Ref# Qiy Part No. Description cluded in Kit. :
1 1 53619A  Hosebarb, 3/8 x 4 NPT NOTE: x indicates parts that are shown
(for use on models w/shut-off vaive only)  only for removal and are already
2 i 44308A  Solution Control Module present on machine
3 1 £3607A  Hosebarb, Elbow
4 1 59610A Solution Valve
5 2 85391A  Screw %-20
3] 2 81104A  Nut, 14-20 ESNA
7 1 30131A Hose, Adapter
8 1 198078  Filter, Screen
NI 1 49776A  Hamness, Solution Va
NI 6 699202

AN
f' \ ~— [ 1__)( Referénc:é
! .

page -d48- CLARKE TECHNOLOGY Operator’s Manual -Encore S20/1.20



Parts included in Kit:

Ret# Qty
i
21
3 1
4 1
5 2
6 2
71
8 1

NI
NI

CLARKE TECHNOLOGY
Encore $20 Drawing & Parts List
Electronic Solution Valve Kit 10669A
(this diagram is for models with Solution Shut-Off)

Part No. Description

B53619A  Hosebarb, 3/8x ¥4 NPT

44308A  Solution Control Module

53607A  Hosebarb, Elbow

59610A  Solution Valve

85391A  Screw 14-20

81104A  Nut, 14-20 ESNA

30131A  Hose, Adapter

(not used on models w/solution shut-off valve)
198078  Filter, Screen '

49776A  Harness, Solution Valve \O
699202  Cable Ties ®

NOTE: * indicates parts

included in Kit. '

NOTE: x indicates parts that are shown
only for removal and are already
present on machine,

M
A

ha

1

CLARKE TECHNOLOGY Operator's Manual - Encore S$20/L.20

Page -49.



Tools Needed:

Adjustable wrench
Short or right angle Philiips® screwdriver
Wire strippers
Wire terminal ctimpers

" Drill motor

CLARKE TECHNOLOGY
Encore S20/L20 Drawing & Parts List
ESP Recycle System Kit 10663A 6/01

3/8" diameter drill bit
7/16" diameter drill bit
15/32" diameter drill bit
7/8" diameter driil bit

S0y i

104 7
9
. e o
12 I .q;‘ 8
l 12
A &l 8
16
13
g 14
- Ref# | PartNo.| Description Qty Ref# | Part No.| Description Qty
1 414188 Breaker, Circuit 10 Amp 1 14 46837A | Pump 1
2 47320A | Toggie Switch i 15 53631A | Elbow, Swivel Pump 2
3 49770A | Hamess, ESP 1 18 722030 Hose clamp 3
4 479054 Terminal, Male Q.D, 1 17 30451A Hose PVC 1
5 911933 Teminal, Bing i 18 50342A Adapter, Recovery Tank 1
8 920296 Nut, 10-24 ESNA 4 i9 56682A Q Ring 1
7 980643 Washer #10 -8 20 980019 Washer, Nylon 1
8 722021 Hose Clamp 2 21 920802 Nut, Nylon 1
9 51528A Barb, 90° 1 22 30452A Hose, Clear 17%" 1-
10 51618A Bushing 1 23 55112A Hose Barb 1
11 982862 Screw 1024 x 1% 4 24 53997A Filter 1
i2 30172A Hose 8" 1 25 646302 Plate, Switch 1
13 692870 Elbow, Swivel i NI 699202 Cable Ties 12
page -50- CLARKE TECHNOLOGY Operaior's Manual -Encore S20/L20



CLARKE TECHNOLOGY

Encore 520
Powerwand System Kit 10662A

€F '62 'i-6 S -SOpnPRUl L JJ1ON.

Jf;age

L Bunipy ‘ssewsH [ V1..6¥ €2
et el elp| 20ZE69 IN L youmsg 2bBBe) | YOZELY ze
3 loydepy ‘egnli  ZO06E9 vy z aew QD | Ovlies 12
g Hd8/S X Z£-8 MAIDG|  EEZLBY6 £F r Jsanpay L0S.69 0z
g laysepii | £10086 A 1 «S¥-% 'Mmog|3 ¥Z8TTL 51
i Rigwessy 00 160]d §2B8E9 ¥, z BAES, GUielD | v9ere9
L lolpeuue) esoH!  BOYZES or 1 Jgydepy LLB0ZL
{121} 1800 Jeay | m-ee-eee - 88 ! puepp ‘@soH | YLZPOE
{"301)| @sop oep esbeenbg Bupsixzy | ---e--es 8e ! leydepy V10805
t @soH| V¥BELSE LE ¥ diipy os0 | S6LETL
! ieanpey G65LEL ¢ L PUBA, '9ZZCN Y6r1vs
1 .06 Qg v9gsLy se g Hd % X ee-8 ‘Melos |  yooers
1 Bulysng: Vv81SLS ve £ JeynQ ‘epBid | VLLBGE
L yoliMg o008 LEELSL g€ g dwe|) epeld Z1L0E89
g OL# 1814 YBusepm ] E£1P9086 ze z opeig deul] | Y9L6GE
1 Buly ‘leunue ) EEBLLE 1 b |euiue | YrOLLY
1 AvE-duing [ viessy | OF 1 flquessy puep Aeldg ;| VBLS6L
L [oc] 100l 908189 62 ! oS aleld ZOEoF9
[A Mmoq|3 0.8269 82 9 Nd %ik X $2-01 'MBI9S |  ZOBEIS
! JL ey esoy | VOSYOE | L2 9 ¥OMAN ¥2-0L N | 96206
3 ySE tedeelg U0 | YIERLY 92 (O Alguwessy puepy | vOBEED
b esoy ‘dwes|  1gozEs| sE L onep | OSPEED
b qieqesoH ‘mogj3|  Y.098S v 1 Alquessy esoH | Y2EEZes
Fiity) uonduasa | ‘oNMed | #I19H Ao uonduosag |"oN Med
“uE} o

ss06 qieqasoy Jo pus Buo

.51.

CLARKE TECHNOLOGY Operator's Manual - Encore S26/L20



CLARKE TECHNOLOGY
Encore 520 Parts List
Brush Meter Kit 10667A

Parts included in Kit:

1 40218A Brush Meter

1  79045A Instruction Sheet

1  49775A Brush Meter Harness
1 689202 Cable Ties

CLARKE TECHNOLOGY
Encore S20 Parts List
Hour Meter Kit 10658A

Kit includes:
Part No. Description - Qi
43202A Harness, Hour Meter 1
912226 Meter, Hour _ 1

Page -52- CLARKE TECHNOLOGY Operator's Manual -Encoré S20/t20 ~



CLARKE TECHNOLOGY

EncoreS20/L20
Low Voltage Cut-Off Kit 14097A

el (1) 380 39000Yd GL I1000K (L) 3N HIM
Buaxu.&umowmzocu:Ehz_zo:jdhz:o.&ouﬁ&uzo;

“ejyA WG ©) QYD PUOG A0 LG O} —f ‘PO 8T 0} 2
“buol g seam prop abAnh gif andd SNOLIINNOD

. “uOpUes puddi U Uoyw wa
wuny BSj0y DUNOW upamjaq pasaiued 31 PN HOLYDION! oML
WA GT U ERIOY 4jWRIP CUHI'D

oMy upm T L0 X ROLE X H GTL JeuioioR dusDid JDVRIVA

D0A kI D duy 91 S0 CINIHEND LINDHID T0HINGD

B0A ¥T TEVIIOA WALEAS ORUvY

a0 §D =/+ 04 GRT FOVIION L35I

xpusdon @ —/r SPUSTES OOI IALL LIS3M

SPUCINE T = 4 EDLODIE Q) TR i)

TOh 50 ~/+ 30A LT TIOVLI0A ol

oyloA LIS3W du uswy snerl sbowea o Budiddo—a ay3 puo
pub —g PUC 4+ UwdA12q SDDUOA TU AN IWIL LTS3W oNi Bumes
AQ paEQpe2) Q SUS ADIRJ [WRUT B O GIDGWET 24| LIS
LAY iun unde upwe) 6 ApUL DUD SIDUMNIY VDT 24

uade YR $3R01UAs AR | sy Guddy updpy TR did)
Syl 49) JOVIIOA dlEL SUY MBiRG TE0; —g DUb Af Jasmisq SSOVCA
ou) LBy PROEIEP BY JOME uOPUOD 2Bolos 4o ¥ INCILDDLIQ
"SEFIAD 8] WGIPIGD 0BDYOA mOl D s Jnaued |oAwod o bumado
A boyea a0) uo BURRIPDO Of aAnjEUNE 90 YO0 SURUOUID

) PGOLDR JuBaRid D) PR o Ry #DMMP AL FRINOD

ISROLYIIO IS

82 L

Wi mm._..-/

‘31—

AN

N R

7 vbog

-Auedasd |weas 8) sppow By so) SeuTeq aly BuiBioys
W)@ O DIMNY 3G MU UALME Jembd OUL BURSOW DL
ERIBA Ryl SOJOUDRL 'PINDOW SUY J0R) Of MONILLIST

‘oaBlbUles 6Q JAAL BUD AD| BID SAIEN0G B Jojosedc

Puy |I9] GLGHOXPUL OM] DEBY] UG BUMD [ enpolu dlf) Lo
QU B D O0IE e (8)010W yEruG ) ‘buBiouzes wanbes
o] 4bdowe moj ¥)o) wBOYOA HIDD AIPDG FUY LUK SONiddIbL

Utibiado MNEDW (A0S IO PRASIQO ag janw Queed Jodoid
BPjE 3Dy, S} 10U YD PUD Ve ALK 10U) YIjmE e} o
su3 ot ‘gl ubjer JmmDd Uow oyl o EDE OO} Y 8

HaoR pun pad ay) [2aulon ‘bad 1eulcosE vacd RS B
paDy 10U SROp Fuapow w0d J|  ¥aDd Aoyioq oy o) pagoone
10U & 10N brd 3y o) £yl TBepd DouuodNp ey} jo #PR pOOL
2l LD B BANm NID(d PUD PRI OUY VWBLNOD O} 9OOW YaEG ey)

rebojpan LeTieq ey Jo Bpsau 0 0} (=) WODIC ALY LUG
sBojjos AmR0q wA3E0d )o epinod b B} ~+B Poa oY) 15MULOD

"pRbOWOp PG A |f 4o wid | oUDY GJOW jEnaE)

VouU JERW SINDOW AUt CRReDAWS) EOm @i [DNUD3 [oulpd

Y} e W0l [GULE) ed) O) BAIONN BUM S I

S| CENPOW BN WO S0 (QVOT) FALM P D SUb 91

el uilly BUC PUD [[03 GUnoede’ K pIOUSOT U} DY PEUIOTIO
Goupm oMy ey Jo eun Buwowms Aq suop 5 sl ‘Plolsiod
HBAG BUL O I[03 BUY UiM SELEE UF PRAn 2 0F Sf jnpol s

]
JOJOW NG BLY JO} ERAA [OAUDS Ayl SjES0l O] eUyadw dned
JO IRMUSLAT S} DeUSL) CPUCZOY SRS LD slawsd LON fite
(S0 WEAIG Buy e DUIUR 10U Paujwiiep ueeq 604 3 J|

FINOOA JI0-50D JOVLII0A MOT HOJ SHOUINMLEN] NOUYTIRLSHI

1 vbog

— 05t oag
f o
|[Foamzns ome
-
st
IivA ABY
]
s | ene—— QO+ 2 vl =80
o

l:|m§. | . |

UORDIH pe1DBIeR pulL U} wuy Jubjosy b v UodD St L
010U 40/CL oRIA BUNWP AQ pEyEidliodI0 #q UBR el]  leucd

f04u0D eyl yBnoay spmw s0v0oPY din sl e woeq
ainpall Yy (DY} DEPUBLNLOZES B 3| RevElEO) Aeand 1=
buo| 0 uouod Aub uj PejUNOW BY A I3aaD SL OMNAON

& oag
[kl HIV

= o=

052 000 FRER

—f—gzi
QHIAVYT INILRO

UONTUNY PRHRAVIR—utu w0 Auo Ag pamnox
ptowep s0Oon mo| JSobo jodlosd JON (i SPCW B4 STLON

POLBIOE D JO |03 SH} [0 Ui O} HADOW k4l

a4y Buyps £ Hnpow By Kq PUGDAUDD o0 At GOO| |Usind Ol ¥
“{nowip POO} YRAne Wby O [GUGT 10N Il HAPOL SHI) TTININVEL

“BINFOW Hiu

HEWEU) 10N op "Bupuos Jnoyim pub KBaowaine (Fl00u ysnig
aqy jj0 Dupiny ul puozoy siqmeed AL W) 83Nl ) TDNINEWA
SBANLIOM THOMIM PUD £OSNOWOING {10 WIny

= (Aloiow densd sul ‘saweR iy BUOYEU) Seb ONINMYA

o) o8] Koy eBojon v3od AIFRIEQ M) veum (SlDIOW YEAG Wiy
1o Ounein} £Q SUBD 3 wy|  aUPOW Jnak Ut SERINEg BUY 0
sbavyap sase Joasid Gl 8 #2A0p ey g0 seedind eyl TRAGINGD

.53

Page

CLARKE TECHNOLOGY Operator's Manual - Encore S20/L.20



	Página 1
	Página 2
	Página 3
	Página 4
	Página 5
	Página 6
	Página 7
	Página 8
	Página 9
	Página 10
	Página 11
	Página 12
	Página 13
	Página 14
	Página 15
	Página 16
	Página 17
	Página 18
	Página 19
	Página 20
	Página 21
	Página 22
	Página 23
	Página 24
	Página 25
	Página 26
	Página 27
	Página 28
	Página 29

